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Item | Part No. Description Qty. Item | Part No. Description Qty.
1 ] 0L36230110 FRAME RAIL (MATTE | 1 31 | 0L36230118 FRAME 1
YELLOW) 32 | 0K0098 NUT (M8) 15
2 0H91980159 PAN HEAD SCREW 12 33 | 0684420107 NUT (M10) 4
(ST4x16) 34 | 0K09150110 | RUBBER VIBRATION | 4
3 | 0H1780 CURVED HEADBOLT | 6 MOUNT
(M8X40) 35 | 0K81510ST03 | BENT FOOT FRAME 2
4 | 0L3031 CONTROL PANEL 1 36 | 0G8478 RUBBER FOOT 5
ASSEMBLY 37 | 0L36230119 SOCKET HEAD CAP 2
5 | 0L36230111 OUTLET COVER 1 SCREW (M3X10)
6 | 0L36230112 NUT (M3) 2 38 | 0L3356 AXLE PIN 1
7| 0L3030 ggg‘gifkTF;ANE'- 1 39 | 0JOO870ALO3 | FIXED AXLE BLOCK 2
40
WELDMENT # Tomssse. et assevely |
S | oKaot4 IDLE SPEED ! 42 | 0L36230121 FLAT WASHER 2
CONTROLLER
9 | 0L36230114 | NUT (M5) 2 43 | 0L36230122 | COTTERPIN 2
10 | 0k95240111 | RECEPTACLE 1 44 | 0J35220156 | BOLT (M6X20) 1
1 | 0436620108 NUT (M4) 10 45 | 0K0093 SPECIAL LOCK 1
12 | 0K20680112 | CIRCUIT BREAKER 2 5 WASHER
(30A) 0G84420196 | NUT (M6) 2
13 | oHo265C CIRCUIT BREAKER 2 47 | 0J47870118 | FLAT WASHER 1
(20A) 48 | 0K0094 NUT (M6) 1
14 | 0k2151 CONTROL PANEL 1 49 | 0K20670114 | GROUND WIRE 1
BACK COVER ASSEMBLY
15 | 0L2853 POWERBAR Y20 1 50 | 0J86620104 BAFFLE 1
ASSEMBLY 51 | L2239 ROTORAND STATOR | 1
16 | 0K33920115 | RECEPTACLE (GFCI) | 2 ASSEMBLY
17 | 087968 IDLE SPEED SWITCH | 1 52| 0H0919 BRUSHASSEMBLY | 1
53 | 0J83630111 WIRE CONNECTION 1
18 | 0G9549 ENGINE ON/OFF 1 TERMINAL
SWITCH 54 | 0486620102 FLAT WASHER 1
19 | 044959 BATTERY CHARGER 1 (M10X4)
SOCKET 95 | 0J83630110 STATOR BOLT 2
20 | 0L36230117 OUTLET COVER 2 (M5X204)
21 0K22930127 NUT (M8) 4 56 | 0H91980178 AUTOMATIC 1
22 | 0J06940ST03 | BATTERY 1 VOLTAGE
COMPARTMENT = REGULATOR
COVER 0H3049 GENERATOR END 1
23 | 0G84420194 | BOLT (M6X12) 3 COVER
24 | 0G9449 BATTERY 1 58 | 0J4967 BOLT (M5X12) 8
25 | 0H9760 HANDLE PLUG 2 %9 | 0J4968 BOLT (M5X16) 3
26 | 0H97560ES03 | HANDLE 1 60 | oJg44s ROTOR BOLT 1
27 | 0J5347 SNAP BUTTON 1 57 [ 039069 (S'\Q?ggzou "
28 | 0K65110114 | HANDLE BRACKET 1 (M6X165)
29 | 073144 BOLT (M8X45) 5 62 | 0H91980171 REAR BEARING 1
30 | oH1781 CARRIAGE HEAD 2 HOUSING
BOLT (M8X46)
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Item | Part No. Description Qty. Item | Part No. Description Qty.
63 | 0L36230123 FUEL TANK RUBBER 4 90 | 0G9757B FUEL HOSE (09.6X80) | 1
MOUNT 91 | 0J25910115 HOSE CLAMP 4
64 | 0OH1610A ANTI-CRUSH LINING 4 92 | 0L4453 ENGINE 420 CC 1
INSERT 93 | 0H98380101 | STARTER MOTOR 1
65 | 0E9507C BOLT (M8X20) 4 94 | 0H98380102 | STARTER RELAY 1
66 | o0H1326 FUEL FILTER 1 95 | 0L36230123 | TWO HEADED BOLT | 1
67 | 0H0958A FUEL CAP 1 96 | 0L36230135 | SENSOR COVER 1
68 | 0L36230126 FUEL SENSOR 1 97 | 0G8442F111 | EXHAUST MANIFOLD | 1
69 | 036230127 CROSS HEAD 2 98 | 0J35220161 NUT (M8) 2
SCREW (M5X13) 99 | 0G9028 CYLINDER EXHAUST | 1
70 | 036230128 FUEL TANK (7.5 1 GASKET
GALLON) 100 | 0G8442C112 | AIR CLEANER 1
71 | 0J0974 FUEL SHUT OFF 1 BRACKET
VALVE 101 | oH9761 ALTERNATOR 1
72 | 0J7921 ROLL OVER VALVE 1 SCROLL
73 | 0L36230129 FRAME BACK RAIL 1 102 | 0J00620100 BOLT (M5X10) 1
(MATTE YELLOW) 103 | 0441578 BATTERY CABLE 1
74 | OE9507B BOLT (M8X25) 2 (POSITIVE-RED)
75 | 0J4691 MUFFLER EXHAUST 1 104 | 0y4a157A BATTERY CABLE 1
GASKET (NEGATIVE -GREEN
76 | 0L36230130 MUFFLER 1 OR BLACK)
77 | 0J5207C110 | SPARK ARRESTOR 1 105 | 0H3535 NUT (M5) 2
78 | OE9470 BOLT (M8X16) 2 106 | 0136230136 BATTERY CHARGER | 1
79 | 0L36230131 HOSE (CARBON 1 107 | 0J35250337 CABLE CLEAT 1
CANISTER TO ROLL 108 | 0J79090111 PAN HEAD SCREW 1
OVER VALVE) (M5X10)
80 | 0K97920112 HOSE CLAMP 3 109 | oH8251B CO WARNING DECAL 1
81 | 0L36230132 HOSE CLAMP 1 110 | oL1082A WARNING DECAL 1
82 0K18360110 HOSE(CARBON ! ITEMS 109 AND 110, ARE NOT SHOWN. SEE THE OWNER’S
CB:(A);:I)STER TOAIR MANUAL FOF\; REPLACEMENT INSTRUCTIONS.
83 | OH0957 CARBON CANISTER 1
(682CC)
84 | 0J47650ST03 | CANISTER BRACKET | 1
85 | 0J19610ST03 | LIMIT BOARD 1
86 | 0J1962 CANISTER BRACKET | 1
87 | OH58410163 | BOLT (M6X12) 4
88 | 0L36230133 | FUEL HOSE (09.6X65) | 1
89 | 0G9914 FUEL FILTER 1
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